
Technical Package  
Cover Page 

This file contains the following documents: 
1. Summary of application (in plain language) 

• English 
• Alternative Language (Spanish) 

2. First notice (NORI-Notice of Receipt of Application and Intent to Obtain a Permit) 

• English 
• Alternative Language (Spanish) 

3. Second notice (NAPD-Notice of Preliminary Decision) 

• English 
• Alternative Language (Spanish) 

4. Application materials *  

5. Draft permit * 

6. Technical summary or fact sheet * 
 



The following summary is provided for this pending water quality permit application 
being reviewed by the Texas Commission on Environmental Quality as required by 30 
Texas Administrative Code Chapter 39.  The information provided in this summary may 
change during the technical review of the application and are not federal enforceable 
representations of the permit application. 

The City of Cuero (CN600337125) operates the City of Cuero Wastewater Treatment 
Facility (RN102076726), an activated sludge process plant designed to operate in either 
the complete mix mode or contact stabilization mode.  The facility is located 
approximately 1.5 miles south of the intersection of Stockdale Street and Morgan 
Avenue on Stockdale Street in the City of Cuero, DeWitt County, Texas, 77954. 

This application is for a renewal to discharge at an annual average flow of 2.o MGD of 
treated domestic wastewater via Outfall 001. 

Discharges from the facility are expected to contain five-day biochemical oxygen 
demand (BOD5), total suspended solids (TSS), and E. coli. Additional potential 
pollutants are included in the Domestic Technical Report 1.0, Section 7. Pollutant 
Analysis of Treated Effluent and Domestic Worksheet 4.0 in the permit application 
package. Domestic wastewater is treated by an activated sludge process plant and the 
treatment units include a bar screen, lift station, grit removal system, aeration basins, 
clarifiers, sludge thickener, aerobic digester, sludge dewatering belt press, sludge 
drying beds, chlorine contact chamber and a dechlorination chamber. 



 

 

TEXAS COMMISSION ON ENVIRONMENTAL QUALITY 

 

NOTICE OF RECEIPT OF APPLICATION AND 
INTENT TO OBTAIN WATER QUALITY PERMIT 

RENEWAL 

PERMIT NO. WQ0010403002 

APPLICATION. City of Cuero, P.O. Box 660, Cuero, Texas 77954, has applied to the Texas 
Commission on Environmental Quality (TCEQ) to renew Texas Pollutant Discharge Elimination 
System (TPDES) Permit No. WQ0010403002 (EPA I.D. No. TX0024244) to authorize the 
discharge of treated wastewater at a volume not to exceed an annual average flow of 
2,000,000 gallons per day. The domestic wastewater treatment facility is located 
approximately 1.5 miles south of the intersection of Morgan Avenue and Stockdale Street, 
near the City of Cuero, in Dewitt County, Texas 77954. The discharge route is from the plant 
site to Gohlke Creek; thence to Guadalupe River below San Marcos River. TCEQ received this 
application on September 11, 2024. The permit application will be available for viewing and 
copying at Cuero City Hall, 212 East Main Street, Cuero, in Dewitt County, Texas prior to the 
date this notice is published in the newspaper. The application, including any updates, and 
associated notices are available electronically at the following webpage: 
https://www.tceq.texas.gov/permitting/wastewater/pending-permits/tpdes-applications. This 
link to an electronic map of the site or facility's general location is provided as a public 
courtesy and not part of the application or notice. For the exact location, refer to the 
application. 
https://gisweb.tceq.texas.gov/LocationMapper/?marker=-97.291441,29.069297&level=18  
 
ADDITIONAL NOTICE. TCEQ’s Executive Director has determined the application is 
administratively complete and will conduct a technical review of the application. After 
technical review of the application is complete, the Executive Director may prepare a draft 
permit and will issue a preliminary decision on the application. Notice of the Application 
and Preliminary Decision will be published and mailed to those who are on the county-
wide mailing list and to those who are on the mailing list for this application. That notice 
will contain the deadline for submitting public comments. 

PUBLIC COMMENT / PUBLIC MEETING. You may submit public comments or request a 
public meeting on this application. The purpose of a public meeting is to provide the 
opportunity to submit comments or to ask questions about the application. TCEQ will hold a 
public meeting if the Executive Director determines that there is a significant degree of public 
interest in the application or if requested by a local legislator. A public meeting is not a 
contested case hearing. 

OPPORTUNITY FOR A CONTESTED CASE HEARING. After the deadline for submitting 
public comments, the Executive Director will consider all timely comments and prepare a 



 

response to all relevant and material, or significant public comments. Unless the application 
is directly referred for a contested case hearing, the response to comments, and the 
Executive Director’s decision on the application, will be mailed to everyone who 
submitted public comments and to those persons who are on the mailing list for this 
application. If comments are received, the mailing will also provide instructions for 
requesting reconsideration of the Executive Director’s decision and for requesting a 
contested case hearing. A contested case hearing is a legal proceeding similar to a civil trial 
in state district court.  

TO REQUEST A CONTESTED CASE HEARING, YOU MUST INCLUDE THE FOLLOWING ITEMS 
IN YOUR REQUEST: your name, address, phone number; applicant's name and proposed 
permit number; the location and distance of your property/activities relative to the 
proposed facility; a specific description of how you would be adversely affected by the 
facility in a way not common to the general public; a list of all disputed issues of fact that 
you submit during the comment period and, the statement "[I/we] request a contested 
case hearing." If the request for contested case hearing is filed on behalf of a group or 
association, the request must designate the group’s representative for receiving future 
correspondence; identify by name and physical address an individual member of the 
group who would be adversely affected by the proposed facility or activity; provide the 
information discussed above regarding the affected member’s location and distance from 
the facility or activity; explain how and why the member would be affected; and explain 
how the interests the group seeks to protect are relevant to the group’s purpose. 

Following the close of all applicable comment and request periods, the Executive Director will 
forward the application and any requests for reconsideration or for a contested case hearing 
to the TCEQ Commissioners for their consideration at a scheduled Commission meeting. 

The Commission may only grant a request for a contested case hearing on issues the 
requestor submitted in their timely comments that were not subsequently withdrawn. If a 
hearing is granted, the subject of a hearing will be limited to disputed issues of fact or 
mixed questions of fact and law relating to relevant and material water quality concerns 
submitted during the comment period.  

TCEQ may act on an application to renew a permit for discharge of wastewater without 
providing an opportunity for a contested case hearing if certain criteria are met. 

MAILING LIST. If you submit public comments, a request for a contested case hearing or a 
reconsideration of the Executive Director’s decision, you will be added to the mailing list for 
this specific application to receive future public notices mailed by the Office of the Chief 
Clerk. In addition, you may request to be placed on: (1) the permanent mailing list for a 
specific applicant name and permit number; and/or (2) the mailing list for a specific county. 
[...]
3) any data and substantiating documentation that identifies the pollutant 

and source of effluent toxicity; 
 



City of Cuero TPDES Permit No. WQ0010403002 
 

Page 50 

4) results of any studies/evaluations concerning the treatability of the 
facility’s effluent toxicity;  

 
5) any data that identifies effluent toxicity control mechanisms that will 

reduce effluent toxicity to the level necessary to eliminate significant 
lethality; and 

 
6) any changes to the initial TRE plan and schedule that are believed 

necessary as a result of the TRE findings. 
 

e. During the TRE, the permittee shall perform, at a minimum, quarterly testing 
using the more sensitive species. Testing for the less sensitive species shall 
continue at the frequency specified in Part 1.b. 

 
f. If the effluent ceases to effect significant lethality, i.e., there is a cessation of 

lethality, the permittee may end the TRE. A cessation of lethality is defined as no 
significant lethality for a period of 12 consecutive weeks with at least weekly 
testing. At the end of the 12 weeks, the permittee shall submit a statement of 
intent to cease the TRE and may then resume the testing frequency specified in 
Part 1.b. 

 
 This provision accommodates situations where operational errors and upsets, 

spills, or sampling errors triggered the TRE, in contrast to a situation where a 
single toxicant or group of toxicants cause lethality. This provision does not apply 
as a result of corrective actions taken by the permittee. Corrective actions are 
defined as proactive efforts that eliminate or reduce effluent toxicity. These 
include, but are not limited to, source reduction or elimination, improved 
housekeeping, changes in chemical usage, and modifications of influent streams 
and effluent treatment.   

 
 The permittee may only apply this cessation of lethality provision once. If the 

effluent again demonstrates significant lethality to the same species, the permit 
will be amended to add a WET limit with a compliance period, if appropriate. 
However, prior to the effective date of the WET limit, the permittee may apply for 
a permit amendment removing and replacing the WET limit with an alternate 
toxicity control measure by identifying and confirming the toxicant and an 
appropriate control measure. 

 
g. The permittee shall complete the TRE and submit a final report on the TRE 

activities no later than 18 months from the last test day of the retest that 
demonstrates significant lethality. The permittee may petition the Executive 
Director (in writing) for an extension of the 18-month limit. However, to warrant 
an extension the permittee must have demonstrated due diligence in its pursuit 
of the toxicity identification evaluation/TRE and must prove that circumstances 
beyond its control stalled the toxicity identification evaluation/TRE. The report 
shall specify the control mechanism that will, when implemented, reduce effluent 
toxicity as specified in item 5.h. The report will also specify a corrective action 
schedule for implementing the selected control mechanism. 

 
h. Within 3 years of the last day of the test confirming toxicity, the permittee shall 

comply with 30 TAC § 307.6(e)(2)(B), which requires greater than 50% survival 



City of Cuero TPDES Permit No. WQ0010403002 
 

Page 51 

of the test organism in 100% effluent at the end of 24-hours. The permittee may 
petition the Executive Director (in writing) for an extension of the 3-year limit. 
However, to warrant an extension the permittee must have demonstrated due 
diligence in its pursuit of the toxicity identification evaluation/TRE and must 
prove that circumstances beyond its control stalled the toxicity identification 
evaluation/TRE. 

 
 The permittee may be exempted from complying with 30 TAC § 307.6(e)(2)(B) 

upon proving that toxicity is caused by an excess, imbalance, or deficiency of 
dissolved salts.  This exemption excludes instances where individually toxic 
components (e.g., metals) form a salt compound.  Following the exemption, this 
permit may be amended to include an ion-adjustment protocol, alternate species 
testing, or single species testing. 

 
i. Based upon the results of the TRE and proposed corrective actions, this permit 

may be amended to modify the biomonitoring requirements where necessary, 
require a compliance schedule for implementation of corrective actions, specify a 
WET limit, specify a best management practice, and specify a chemical-specific 
limit. 

 
j. Copies of any and all required TRE plans and reports shall also be submitted to 

the U.S. EPA Region 6 office, 6WQ-PO. 
  



City of Cuero TPDES Permit No. WQ0010403002 
 

Page 52 

 TABLE 2 (SHEET 1 OF 2) 
 
 WATER FLEA SURVIVAL 
 
 
 
 GENERAL INFORMATION 
 

 
 

 
Time 

 
Date 

 
Composite Sample Collected 

 
 

 
 

 
Test Initiated 

 
 

 
 

 
 

PERCENT SURVIVAL 
 

 
Time 

 
Rep 

 
Percent effluent 

 
0% 

 
6% 

 
13% 

 
25% 

 
50% 

 
100% 

 
 
 

24h 

 
A 

 
 

 
 

 
 

 
 

 
 

 
 

 
B 

 
 

 
 

 
 

 
 

 
 

 
 

 
C 

 
 

 
 

 
 

 
 

 
 

 
 

 
D 

 
 

 
 

 
 

 
 

 
 

 
 

 
E 

 
 

 
 

 
 

 
 

 
 

 
 

 
MEAN* 

 
 

 
 

 
 

 
 

 
 

 
 

 
 
 Enter percent effluent corresponding to the LC50 below: 
 
              24 hour LC50 =                % effluent 
  



City of Cuero TPDES Permit No. WQ0010403002 
 

Page 53 

 TABLE 2 (SHEET 2 OF 2) 
 
 FATHEAD MINNOW SURVIVAL 
  
 
 
 
 GENERAL INFORMATION 
 

 
 Time Date 

 
Composite Sample Collected 

 
 

 
 

 
Test Initiated 

 
 

 
 

 
 

PERCENT SURVIVAL 
 

Time Rep 
Percent effluent 

0% 6% 13% 25% 50% 100% 

24h 

A   
 

 
 

 
 

 
 

 
 

B   
 

 
 

 
 

 
 

 
 

C   
 

 
 

 
 

 
 

 
 

D   
 

 
 

 
 

 
 

 
 

E   
 

 
 

 
 

 
 

 
 

MEAN   
 

 
 

 
 

 
 

 
 

 
 
 Enter percent effluent corresponding to the LC50 below: 
 
              24 hour LC50 =                % effluent 
 
 
 
 
 

 



 

 

FACT SHEET AND EXECUTIVE DIRECTOR’S PRELIMINARY DECISION 
 
For draft Texas Pollutant Discharge Elimination System (TPDES) Permit No. WQ0010403002, 
EPA I.D. No. TX0024244, to discharge to water in the state.  
 
Issuing Office: Texas Commission on Environmental Quality 
 P.O. Box 13087 
 Austin, Texas 78711-3087 
 
Applicant: City of Cuero 
 P.O. Box 660, 
 Cuero, Texas 77954 
 
Prepared By: Garrison Layne 

Municipal Permits Team 
Wastewater Permitting Section (MC 148) 
Water Quality Division 
(512) 239-0849 

 
Date: 5/15/2025 
 
Permit Action: Renewal 
 
1. EXECUTIVE DIRECTOR RECOMMENDATION 
 

The Executive Director has made a preliminary decision that this permit, if issued, meets 
all statutory and regulatory requirements. The draft permit includes an expiration date 
of five years from the date of issuance. 

 
2. APPLICANT ACTIVITY 
 

The applicant has applied to the Texas Commission on Environmental Quality (TCEQ) 
for a renewal of the existing permit that authorizes the discharge of treated domestic 
wastewater at an annual average flow not to exceed 2.0 million gallons per day (MGD). 
The existing wastewater treatment facility serves Cuero, Texas. 

 
3. FACILITY AND DISCHARGE LOCATION 

 
The plant site is located approximately 1.5 miles south of the intersection of Morgan 
Avenue and Stockdale Street, near the City of Cuero, in Dewitt County, Texas 77954. 

 
 Outfall Location: 

Outfall Number Latitude Longitude 
001 29.068497 N 97.291453 W 

 
 The treated effluent is discharged to Gohlke Creek, thence to Guadalupe River Below San 

Marcos River in Segment No. 1803 of the Guadalupe River Basin. The unclassified 
receiving water use is minimal aquatic life use for Gohlke Creek. The designated uses for 
Segment No. 1803 are primary contact recreation, public water supply, and high aquatic 
life use. 



City of Cuero TPDES Permit No. WQ0010403002 
Fact Sheet and Executive Director’s Preliminary Decision 
 

Page 2 
 

 
4. TREATMENT PROCESS DESCRIPTION AND SEWAGE SLUDGE DISPOSAL 
 

The City of Cuero Wastewater Treatment Facility is an activated sludge process plant 
operated in the complete mix or contact stabilization mode. Treatment units include two 
mechanical bar screens, one lift station, one grit removal chambers, three aeration 
basins, two final clarifiers, one aerobic digestor, one sludge thickener, one sludge 
dewatering belt press, four sludge drying beds, one sulfur dechlorinationation chamber, 
and two chlorine contact chambers. The facility is in operation. 
 
Sludge generated from the treatment facility is hauled by a registered transporter and 
disposed of at a TCEQ-permitted landfill, Victoria Compost Facility, Permit No. 42034, 
in Victoria County. The draft permit also authorizes the disposal of sludge at a TCEQ-
authorized land application site, co-disposal landfill, wastewater treatment facility, or 
facility that further processes sludge. 
 

5. INDUSTRIAL WASTE CONTRIBUTION 
 

The draft permit includes pretreatment requirements that are appropriate for a facility of 
this size and complexity. The facility does not appear to receive significant industrial 
wastewater contributions. 

 
6. SUMMARY OF SELF-REPORTED EFFLUENT ANALYSES 
 

The following is a summary of the applicant’s effluent monitoring data for the period 
August 2022 through August 2024. The average of Daily Average value is computed by 
the averaging of all 30-day average values for the reporting period for each parameter: 
flow, five-day biochemical oxygen demand (BOD5), total suspended solids (TSS). The 
average of Daily Average value for Escherichia coli (E. coli) in colony-forming units 
(CFU) or most probable number (MPN) per 100 ml is calculated via geometric mean.   
 

Parameter       Average of Daily Avg 
Flow, MGD 1.18  
BOD5, mg/l  1.43  
TSS, mg/l 1.45  
E. coli, CFU or MPN per 100 ml 6  

 
7. DRAFT PERMIT CONDITIONS AND MONITORING REQUIREMENTS 

 
The effluent limitations and monitoring requirements for those parameters that are 
limited in the draft permit are as follows: 

 
A.   EFFLUENT LIMITATIONS AND MONITORING REQUIREMENTS 

 
The annual average flow of effluent shall not exceed 2.0 MGD, nor shall the 
average discharge during any two-hour period (2-hour peak) exceed 4,167 gallons 
per minute. 

 
Parameter               30-Day Average 7-Day 

Average 
   Daily  
Maximum 

   mg/l lbs/day mg/l mg/l 



City of Cuero TPDES Permit No. WQ0010403002 
Fact Sheet and Executive Director’s Preliminary Decision 
 

Page 3 
 

BOD5  20 334 30 45 
TSS 20 334 30 45 
DO (minimum)  5.0 N/A N/A N/A 
E. coli, CFU or 
MPN/100 ml 

126 N/A N/A 399 

 
The pH shall not be less than 6.0 standard units nor greater than 9.0 standard 
units and shall be monitored once per week by grab sample. There shall be no 
discharge of floating solids or visible foam in other than trace amounts and no 
discharge of visible oil. 

 
The effluent shall contain a total chlorine residual of at least 1.0 mg/l after a 
detention time of at least 20 minutes (based on peak flow) and shall be 
monitored daily by grab sample at each chlorine contact chamber. The permittee 
shall dechlorinate the chlorinated effluent to less than 0.1 mg/l total chlorine 
residual and shall monitor total chlorine residual daily by grab sample after the 
dechlorination process. An equivalent method of disinfection may be substituted 
only with prior approval of the Executive Director. 
 
Parameter Monitoring Requirement 
Flow, MGD Continuous 
BOD5 Two/week 
TSS Two/week 
DO Two/week 
E. coli One/week 

 
C. SEWAGE SLUDGE REQUIREMENTS 
 

The draft permit includes Sludge Provisions according to the requirements of 30 
TAC Chapter 312, Sludge Use, Disposal, and Transportation. Sludge generated 
from the treatment facility is hauled by a registered transporter and disposed of 
at a TCEQ-permitted landfill, Victoria Compost Facility, Permit No. 42034, in 
Victoria County. The draft permit also authorizes the disposal of sludge at a 
TCEQ-authorized land application site, co-disposal landfill, wastewater treatment 
facility, or facility that further processes sludge. 

 
D.   PRETREATMENT REQUIREMENTS 

 
Permit requirements for pretreatment are based on TPDES regulations contained 
in 30 TAC Chapter 305, which references 40 Code of Federal Regulations (CFR) 
Part 403, “General Pretreatment Regulations for Existing and New Sources of 
Pollution” [rev. Federal Register/ Vol. 70/ No. 198/ Friday, October 14, 2005/ 
Rules and Regulations, pages 60134-60798]. The permit includes specific 
requirements that establish responsibilities of local government, industry, and 
the public to implement the standards to control pollutants which pass through 
or interfere with treatment processes in publicly owned treatment works or which 
may contaminate the sewage sludge. This permit has appropriate pretreatment 
language for a facility of this size and complexity. 

 
E.   WHOLE EFFLUENT TOXICITY (BIOMONITORING) REQUIREMENTS 

 



City of Cuero TPDES Permit No. WQ0010403002 
Fact Sheet and Executive Director’s Preliminary Decision 
 

Page 4 
 

(1) The draft permit includes 48-hour acute freshwater biomonitoring 
requirements as follows. The permit requires five dilutions in addition to 
the control (0% effluent) to be used in the toxicity tests. These additional 
effluent concentrations shall be 32%, 42%, 56%, 75%, and 100%. The low-
flow effluent concentration (critical dilution) is defined as 100% effluent. 
The critical dilution is in accordance with the “Aquatic Life Criteria” 
section of the “Water Quality Based Effluent Limitations/Conditions” 
section. 

 
(a) Acute static renewal 48-hour definitive toxicity tests using the 

water flea (Daphnia pulex) or (Ceriodaphnia dubia). The 
frequency of the testing is once per quarter for at least the first 
year of testing, after which the permittee may apply for a testing 
frequency reduction. 

 
(b) Acute static renewal 48-hour definitive toxicity test using the 

fathead minnow (Pimephales promelas). The frequency of the 
testing is once per quarter for at least the first year of testing, after 
which the permittee may apply for a testing frequency reduction. 

 
(2) The draft permit includes the following minimum 24-hour acute 

freshwater biomonitoring requirements at a frequency of once per six 
months: 

 
(a) Acute 24-hour static toxicity test using the water flea (Daphnia 

pulex or Ceriodaphnia dubia). 
 
(b) Acute 24-hour static toxicity test using the fathead minnow 

(Pimephales promelas). 
 

H. SUMMARY OF CHANGES FROM APPLICATION 
 

None. 
 

I. SUMMARY OF CHANGES FROM EXISTING PERMIT 
 
Effluent limitations and monitoring requirements in the draft permit remain the 
same as the existing permit requirements. 
 
The Standard Permit Conditions, Sludge Provisions, and Other Requirements 
sections of the draft permit have been updated. 

 
For Publicly Owned Treatment Works (POTWs), effective December 21, 2025, the 
permittee must submit the written report for unauthorized discharges and 
unanticipated bypasses that exceed any effluent limit in the permit using the 
online electronic reporting system available through the TCEQ website unless the 
permittee requests and obtains an electronic reporting waiver. 
 
Certain accidental discharges or spills of treated or untreated wastewater from 
wastewater treatment facilities or collection systems owned or operated by a local 
government may be reported on a monthly basis in accordance with 30 TAC § 



City of Cuero TPDES Permit No. WQ0010403002 
Fact Sheet and Executive Director’s Preliminary Decision 
 

Page 5 
 

305.132. 
 

The draft permit includes all updates based on the 30 TAC § 312 rule change 
effective April 23, 2020. 
 

8. DRAFT PERMIT RATIONALE 
 

A. TECHNOLOGY-BASED EFFLUENT LIMITATIONS/CONDITIONS 
 

Regulations promulgated in Title 40 of the CFR require that technology-based 
limitations be placed in wastewater discharge permits based on effluent 
limitations guidelines, where applicable, or on best professional judgment (BPJ) 
[...]
applicant’s service area boundaries and the location of any known industrial users 
discharging to the POTW.  Please see the instructions for guidance. 

Attachment: . 

Section 2. POTWs with Approved Programs or Those Required to 
Develop a Program (Instructions Page 90) 

A. Substantial modifications 

Have there been any substantial modifications to the approved pretreatment program 
that have not been submitted to the TCEQ for approval according to 40 CFR §403.18? 

☐   Yes ☐   No 

If yes, identify the modifications that have not been submitted to TCEQ, including the 
purpose of the modification.  



TCEQ-10054 (01/09/2024) Domestic Wastewater Permit Application Technical Report Page 60 of 66 

. 

B. Non-substantial modifications 

Have there been any non-substantial modifications to the approved pretreatment 
program that have not been submitted to TCEQ for review and acceptance? 

☐   Yes ☐   No 

If yes, identify all non-substantial modifications that have not been submitted to TCEQ, 
including the purpose of the modification.  

. 

C. Effluent parameters above the MAL 

In Table 6.0(1), list all parameters measured above the MAL in the POTW’s effluent 
monitoring during the last three years. Submit an attachment if necessary. 

Table 6.0(1) – Parameters Above the MAL 

Pollutant Concentration MAL Units Date 

     

     

     

     

     

     

D. Industrial user interruptions 

Has any SIU, CIU, or other IU caused or contributed to any problems (excluding 
interferences or pass throughs) at your POTW in the past three years? 

☐   Yes ☐   No 

If yes, identify the industry, describe each episode, including dates, duration, description 
of the problems, and probable pollutants.  



TCEQ-10054 (01/09/2024) Domestic Wastewater Permit Application Technical Report Page 61 of 66 

. 

Section 3. Significant Industrial User (SIU) Information and 
Categorical Industrial User (CIU) (Instructions Page 90) 

A. General information 

Company Name: N/A 

SIC Code: . 

Contact name: . 

Address: . 

City, State, and Zip Code: . 

Telephone number: . 

Email address: . 

B. Process information 

Describe the industrial processes or other activities that affect or contribute to the SIU(s) 
or CIU(s) discharge (i.e., process and non-process wastewater). 

. 

C. Product and service information 

Provide a description of the principal product(s) or services performed. 

. 

D. Flow rate information 



TCEQ-10054 (01/09/2024) Domestic Wastewater Permit Application Technical Report Page 62 of 66 

See the Instructions for definitions of “process” and “non-process wastewater.” 

Process Wastewater:  

Discharge, in gallons/day: . 

Discharge Type: ☐   Continuous ☐   Batch  ☐   Intermittent 

Non-Process Wastewater: 

Discharge, in gallons/day: . 

Discharge Type: ☐   Continuous ☐   Batch  ☐   Intermittent 

E. Pretreatment standards 

Is the SIU or CIU subject to technically based local limits as defined in the instructions? 

☐   Yes ☐   No 

Is the SIU or CIU subject to categorical pretreatment standards found in 40 CFR Parts 405-
471? 

☐   Yes ☐   No 

If subject to categorical pretreatment standards, indicate the applicable category and 
subcategory for each categorical process. 

Category: Subcategories: . 

 . 

Category: . 

Subcategories: . 

Category: . 

Subcategories: . 

Category: . 

Subcategories: . 

Category: . 

Subcategories: . 

F. Industrial user interruptions 

Has the SIU or CIU caused or contributed to any problems (e.g., interferences, pass 
through, odors, corrosion, blockages) at your POTW in the past three years? 

☐   Yes ☒   No 

If yes, identify the SIU, describe each episode, including dates, duration, description of 
problems, and probable pollutants.  

. 



 

Attachment Index 
 
 
Attachment A ............................................... USGS Map 

Attachment B ............................................... Copy of Application Fee Check 

Attachment C ............................................... Treatment Process 

Attachment D ............................................... Treatment Units 

Attachment E ............................................... Flow Schematic 

Attachment F ............................................... Site Drawing 

Attachment G .............................................. Plain Language Summary 

Attachment H .............................................. SPIF 

Attachment I ................................................ Laboratory Accreditation Certificate 

Attachment J ............................................... Effluent Test Results from Laboratory 

 
 



 
 
 
 
 
 
 
 
 

Attachment A – 
 

USGS Map 
 

 

 





 
 
 
 
 
 
 
 
 
 
 
 

Attachment B – 
 

Copy of Application Fee Check 
 

 

 
 



Attachment C 
Page 1 of 3 

Attachment C  
 
Section 2A. - Description of the Treatment Process 
Domestic Technical Report 1.0 
Page 2 of 66 
 
 

A. GENERAL 
 

The plant is a 2.0 MGD activated sludge plant designed to operate in either the 

complete mix mode or contact stabilization mode.  All flow is delivered to the 

plant via the gravity collection system.  Once pumped from the Plant Lift 

Station all main flow is by gravity until discharged.  

 
B. BAR SCREENING 

 

The plant has a mechanically cleaned coarse screening facility with 1/4 inch bar 

openings.  To protect the plant lift station pumps from clogging or damage from 

the debris and trash in the raw influent, the bar screen facility is upstream of the 

Plant Lift Station. 

 

C. PLANT LIFT STATION 
 

The Plant Lift Station is an underground concrete structure with three 

submersible pumps. 

 
D. GRIT REMOVAL 

 
The grit removal system has a hydrodynamic vortex type separator, grit pump 

and grit classifier which deposit the grit into a container at ground level. 

 

E. AERATION BASINS 
 
There are three aeration basins.  Aeration in the basins is provided by blowers 

and fine bubble diffusion system.   

 
 
 



Attachment C 
Page 2 of 3 

F. CLARIFIERS 
 

There are two clarifiers with each one able to handle 75% of the peak flow.   

This allows for a clarifier to be taken out of service during low flow periods for 

maintenance, cleaning and for unforeseen circumstances. 

 

Return Activated Sludge (RAS) and Waste Activated Sludge (WAS) pumps are 

located in the common sludge box between the clarifiers.  RAS pumps return 

settled solids to Splitter Box No. 1 upstream of Aeration Basins.  WAS pumps 

pump waste solids to the Thickener.   

 
G. DISINFECTION 
 

The Chlorine Contact Chamber provides 20 minute detention at peak flow.  The 

Chlorine Contact Chamber is divided into two basins which allows one basin to 

be taken out of service at low flow periods and cleaned. 

 

Chlorine gas for disinfection and sulfur dioxide gas for dechlorination is used. 

 
The last trough of the disinfection unit contains a Parshall Flume for flow 

metering.  The flow meter measures the plant discharge and sends a signal to the 

chart recorder and to the disinfection system for flow pacing (disinfection 

provided matches the actual amount of effluent leaving the plant). 

 
H. SLUDGE THICKENER 
 

The plant has a 22’ diameter sludge thickener with a bottom slope of 1.5” per 

linear foot.   

 
I. AEROBIC DIGESTER 
 

The digester is sized for at least a 15 Day detention.  Air supply is provided by 

the blowers. 

 

 



Attachment C 
Page 3 of 3 

J. SOLIDS DEWATERING 
 
Solids from the Aerobic Digester are dewatered on the 1.5 meter belt press. 

 
K. NON-POTABLE WATER PUMPS 

 
Centrifugal water pumps are located at the disinfection tank to provide plant 

wash water, make-up water for treatment processes and site irrigation.   

 
L. EFFLUENT DISCHARGE OUTFALL 

 
A discharge pipe transports water from the disinfection unit to Gohlke Creek. 

 
M. PLANT OFFICE 
 

The plant office contains an office area, lab work area with sink, bathroom with 

shower and Motor Control Center electrical room.  

 
 
 
 
 



 

Attachment D – Treatment Units 
 
Section 2B – Table 1.0(1) Treatment Units 
Domestic Technical Report 1.0 
Page 2 of 66 
 
 

A. EXISTING TREATMENT UNITS  
   

Treatment Units # of Units Dimensions (LxWxD) 
Mechanical Bar Screen 2 2’ Wide x ¼” Openings
Plant Lift Station 1 14’x12’ Cross Section
Grit Removal 1 10’ Dia. 
Aeration Basins 3 80’x20’x16’SWD
Clarifier 2 72’ Dia. with 11.5’ SWD
Chlorine Contact Chamber 2 42’x10’ 
Aerobic Digester 1 51’x102’x12’SWD
Sludge Thickener 1 52’ Dia. with 12’ SWD
Sludge Dewatering (Belt Press) 1 1.5 meter width
Sludge Drying Bed 
(Wedgewire Type) 

4 20.5’x30.5’ 

 
 



AutoCAD SHX Text
DISCHARGE 

AutoCAD SHX Text
EQUIPMENT

AutoCAD SHX Text
W.A.S.

AutoCAD SHX Text
RECYCLE

AutoCAD SHX Text
mg/L)

AutoCAD SHX Text
DIGESTER

AutoCAD SHX Text
AEROBIC

AutoCAD SHX Text
(20,000

AutoCAD SHX Text
THICKENER

AutoCAD SHX Text
2.0 MGD

AutoCAD SHX Text
CHAMBER

AutoCAD SHX Text
DISINFECTION

AutoCAD SHX Text
SUPERNATANT

AutoCAD SHX Text
STATION

AutoCAD SHX Text
DRY SLUDGE

AutoCAD SHX Text
DEWATERING

AutoCAD SHX Text
SLUDGE

AutoCAD SHX Text
(FILTRATE)

AutoCAD SHX Text
2.00MGD 

AutoCAD SHX Text
LIFT

AutoCAD SHX Text
PLANT

AutoCAD SHX Text
GRAVITY FEED

AutoCAD SHX Text
(6.00MGD) 

AutoCAD SHX Text
(6.0 MGD)

AutoCAD SHX Text
(6.00MGD) 

AutoCAD SHX Text
2.00MGD 

AutoCAD SHX Text
%%uLEGEND

AutoCAD SHX Text
PRIMARY FLOW ROUTE

AutoCAD SHX Text
R.A.S. FLOW

AutoCAD SHX Text
W.A.S. FLOW

AutoCAD SHX Text
SUPERNATANT

AutoCAD SHX Text
2 HR. PEAK FLOW

AutoCAD SHX Text
AVERAGE FLOW 

AutoCAD SHX Text
AVERAGE FLOW

AutoCAD SHX Text
2 HR. PEAK FLOW

AutoCAD SHX Text
ALT. TREATMENT (COMPLETE MIX)

AutoCAD SHX Text
0.046 MGD

AutoCAD SHX Text
0.122 MGD

AutoCAD SHX Text
0.0103 MGD

AutoCAD SHX Text
CLARIFIER

AutoCAD SHX Text
NO. 1

AutoCAD SHX Text
CLARIFIER

AutoCAD SHX Text
NO. 2

AutoCAD SHX Text
FUTURE

AutoCAD SHX Text
SELECTOR/ANOXIC

AutoCAD SHX Text
BASIN

AutoCAD SHX Text
GRIT REMOVAL

AutoCAD SHX Text
UNIT

AutoCAD SHX Text
1.082 MGD EA.

AutoCAD SHX Text
(2.415 MGD EA.)

AutoCAD SHX Text
2.046 MGD EA.

AutoCAD SHX Text
(6.046 MGD EA.)

AutoCAD SHX Text
1.0 MGD EA.

AutoCAD SHX Text
(3.623 MGD EA.)

AutoCAD SHX Text
RAS

AutoCAD SHX Text
1.20 MGD

AutoCAD SHX Text
1.623 MGD EA.

AutoCAD SHX Text
(3.623 MGD EA.)

AutoCAD SHX Text
AERATION NO.1

AutoCAD SHX Text
(REAER NO.1)

AutoCAD SHX Text
AERATION NO.1

AutoCAD SHX Text
(REAER NO.2)

AutoCAD SHX Text
AERATION NO.1

AutoCAD SHX Text
(CONTACT)

AutoCAD SHX Text
FUTURE #4

AutoCAD SHX Text
SPLITTER BOX

AutoCAD SHX Text
NO. 1

AutoCAD SHX Text
0.168 MGD

AutoCAD SHX Text
0.0357 MGD

AutoCAD SHX Text
0.0103 MGD

AutoCAD SHX Text
MECH. BAR

AutoCAD SHX Text
SCREEN

AutoCAD SHX Text
E

AutoCAD SHX Text
FLOW SCHEMATIC

AutoCAD SHX Text
SCALE: N.T.S.

AutoCAD SHX Text
DATE: 07/2019

AutoCAD SHX Text
CUERO WWTP

AutoCAD SHX Text
CUERO, TEXAS

AutoCAD SHX Text
ATTACHMENT



 
 
 
 
 
 
 
 
 

Attachment F – 
 

Site Drawing 
 

 

Technical Reportτ 
Page 2 of 66  





AƩachment G ‐  

Plain Language Summary  

DomesƟc Wastewater TPDES Renewal ApplicaƟon 

Permit No.  WQ0010403002 

The following summary is provided for this pending water quality permit application 
being reviewed by the Texas Commission on Environmental Quality as required by 30 
Texas Administrative Code Chapter 39.  The information provided in this summary may 
change during the technical review of the application and are not federal enforceable 
representations of the permit application. 

The City of Cuero (CN600337125) operates the City of Cuero Wastewater Treatment 
Facility (RN102076726), an activated sludge process plant designed to operate in either 
the complete mix mode or contact stabilization mode.  The facility is located 
approximately 1.5 miles south of the intersection of Stockdale Street and Morgan 
Avenue on Stockdale Street in the City of Cuero, DeWitt County, Texas, 77954. 

This application is for a renewal to discharge at an annual average flow of 2.o MGD of 
treated domestic wastewater via Outfall 001. 

Discharges from the facility are expected to contain five-day biochemical oxygen 
demand (BOD5), total suspended solids (TSS), and E. coli. Additional potential 
pollutants are included in the Domestic Technical Report 1.0, Section 7. Pollutant 
Analysis of Treated Effluent and Domestic Worksheet 4.0 in the permit application 
package. Domestic wastewater is treated by an activated sludge process plant and the 
treatment units include a bar screen, lift station, grit removal system, aeration basins, 
clarifiers, sludge thickener, aerobic digester, sludge dewatering belt press, sludge 
drying beds, chlorine contact chamber and a dechlorination chamber. 

 

 



 
 
 
 
 
 
 
 
 

Attachment H – 
 

Supplemental Permit Information (SPIF) 
 

 

 



TCEQ-20971 (08/31/2023)  Page 1 of 3 
Wastewater Individual Permit Application, Supplemental Permit Information Form (SPIF) 

TEXAS COMMISSION ON ENVIRONMENTAL QUALITY 

SUPPLEMENTAL PERMIT INFORMATION FORM (SPIF) 

FOR AGENCIES REVIEWING DOMESTIC OR INDUSTRIAL 
TPDES WASTEWATER PERMIT APPLICATIONS 

 

This form applies to TPDES permit applications only. (Instructions, Page 53) 

Complete this form as a separate document. TCEQ will mail a copy to each agency as required by 
our agreement with EPA. If any of the items are not completely addressed or further information 
is needed, we will contact you to provide the information before issuing the permit. Address 
each item completely.  

Do not refer to your response to any item in the permit application form. Provide each 
attachment for this form separately from the Administrative Report of the application. The 
application will not be declared administratively complete without this SPIF form being 
completed in its entirety including all attachments. Questions or comments concerning this form 
may be directed to the Water Quality Division’s Application Review and Processing Team by 
email at WQ-ARPTeam@tceq.texas.gov or by phone at (512) 239-4671. 

The following applies to all applications: 

1. Permittee: City of Cuero 

Permit No. WQ00 10403002 EPA ID No. TX 0024244 

Address of the project (or a location description that includes street/highway, city/vicinity, 
and county): 
1925 Stockdale Street, Located at the south end of Stockdale Street, 1.5 miles south of the 
intersection of Stockdale Street and Morgan Avenue in the City of Cuero, DeWitt County, 
Texas. 

  

TCEQ USE ONLY: 

Application type:  Renewal  Major Amendment  Minor Amendment  New 

County:   Segment Number:   

Admin Complete Date:   

Agency Receiving SPIF: 

  Texas Historical Commission   U.S. Fish and Wildlife 

  Texas Parks and Wildlife Department   U.S. Army Corps of Engineers 

 



TCEQ-20971 (08/31/2023)  Page 2 of 3 
Wastewater Individual Permit Application, Supplemental Permit Information Form (SPIF) 

Provide the name, address, phone and fax number of an individual that can be contacted to 
answer specific questions about the property. 

Prefix (Mr., Ms., Miss): Mr. 

First and Last Name: Wayne Berger 

Credential (P.E, P.G., Ph.D., etc.): . 

Title: City Manager 

Mailing Address: P.O. Box 660 

City, State, Zip Code: Cuero, TX 77954 

Phone No.: 361-275-8716    Ext.:                         Fax No.: . 

E-mail Address: citymanager@cityofcuero.com 

2. List the county in which the facility is located: DeWitt 

3. If the property is publicly owned and the owner is different than the permittee/applicant, 
please list the owner of the property. 
. 

4. Provide a description of the effluent discharge route. The discharge route must follow the flow 
of effluent from the point of discharge to the nearest major watercourse (from the point of 
discharge to a classified segment as defined in 30 TAC Chapter 307). If known, please identify 
the classified segment number.  

To Gohlke Creek, thence to the Guadalupe River below the San Marcos River in Segment 
1803 of the Guadalupe River Basin. 

5. Please provide a separate 7.5-minute USGS quadrangle map with the project boundaries 
plotted and a general location map showing the project area. Please highlight the discharge 
route from the point of discharge for a distance of one mile downstream. (This map is 
required in addition to the map in the administrative report). 

Provide original photographs of any structures 50 years or older on the property. 

Does your project involve any of the following? Check all that apply. 

☐   Proposed access roads, utility lines, construction easements 

☐   Visual effects that could damage or detract from a historic property’s integrity 

☐   Vibration effects during construction or as a result of project design 

☐   Additional phases of development that are planned for the future 

☐   Sealing caves, fractures, sinkholes, other karst features 



TCEQ-20971 (08/31/2023)  Page 3 of 3 
Wastewater Individual Permit Application, Supplemental Permit Information Form (SPIF) 

☐   Disturbance of vegetation or wetlands 

1. List proposed construction impact (surface acres to be impacted, depth of excavation, sealing 
of caves, or other karst features): 
N/A 

2. Describe existing disturbances, vegetation, and land use:  
N/A 

THE FOLLOWING ITEMS APPLY ONLY TO APPLICATIONS FOR NEW TPDES PERMITS AND MAJOR 
AMENDMENTS TO TPDES PERMITS 

3. List construction dates of all buildings and structures on the property: 
. 

4. Provide a brief history of the property, and name of the architect/builder, if known. 
. 

 



 
 
 
 
 
 
 
 
 

Attachment I – 
 

Laboratory Accreditation Certificate 
 

 

 



Envirodyne Laboratories, Inc.
11011 Brooklet Drive, Suite 230

Houston, TX 77099-3543

State Lab ID: T104704265
Effective Date: 08/09/2024

Expiration Date: 07/31/2025
Certificate ID: TX-C24-00284

Conditions of Accreditation

This laboratory has been found to conform with TCEQ rules and applicable standards 
for laboratory accreditation. The scope of accreditation is limited to the Fields of 
Accreditation (FoA) specifically listed on the subsequent page(s) of this certificate.  
Accreditation is for all version of a method approved per 40 CFR 136, 40 CFR 141, 
and/ or 40 CFR 143. Continued accreditation requires ongoing compliance with all 
applicable standards and requirements.

Note: For the attached FoA table, matrices may include DW (drinking water), NPW 
(non- potable water), S (solid and chemical materials), A (air), and/ or BT (biological 
tissue).

Issued By: Kelly Keel, Executive Director Texas Commission on Environmental Quality
Date Issued: 08/09/2024

TCEQ Accreditation Certificate Certificate ID: TX-C24-00284
Envirodyne Laboratories, Inc. Effective Date: 08/09/2024
State Lab ID: T104704265 Expiration Date: 07/31/2025

Page 1 of 13



 
 
 
 
 
 
 
 
 

Attachment J – 
 

Effluent Test Results from Laboratory 



Envirodyne Laboratories, Inc

11011 Brooklet Dr., # 230

Houston, TX 77099

281.568.7880 Phone

www.envirodyne.com

Laura Bonjonia

Administrator

The total number of pages in this report is

Thank you for selecting ELI for your analytical needs.  If you have any questions regarding this report, please 

contact us.

Sincerely, 

05 September 2024

Urban Engineering

Brian Wik

2725 Swantner

Corpus Christi, TX 78404

Urban Engineering - City of Cuero Permit Renewal

Enclosed are the results of analyses for samples received by the laboratory on 08-Aug-24 16:20. The 

analytical data provided relates only to the samples as received in this laboratory report.

ELI certifies that all results are NELAP compliant and performed in accordance with the referenced method 

except as noted in the Case Narrative or as noted with a qualifier.  Any reproductions of this laboratory report 

should be in full and only with the written authorization from the client.

Certificate ID:  TX-C24-00284

18

Page 1 of 18



Reported:

Urban Engineering

05-Sep-24 16:06

 Envirodyne Laboratories, Inc

11011 Brooklet Dr., # 230

Houston, TX 77099

281.568.7880 Phone

www.envirodyne.com

Urban Engineering - City of Cuero Permit Renewal